INSTALLATION MANUAL

Aero Pacific Document Number 206UM02-08

AERO PACIFIC MODEL AP206UM02 BELLY UTILITY IYIOUNT

Manual Part Number AP206UM02-MM
10/20/2014 Rev.C

APPLICABLE TO BELL HELICOPTER MODELS:

206, 206A, 206B, 206B-1, 206L, 206L-1, 206L-3, 206L-4, 407

Aero Pacific
1407 South Coast Highway
Oceanside, CA. 92054

(760) 967-1333 i



REVISION LIST

~ INSTALLATION MANUAL
AERO PACIFIC MODEL AP206UMO02 BELLY UTILITY MOUNT
Manual Part Number AP206UMG02-MM
5/12/04 Rev. NEW

REVISION DESCRIPTION DATE
NEW INITIAL RELEASE 5/12/04

A Add Drawing R-1 Side View p/n AP206UM02-22 Aft Bracket Adapter pg.22 8/15/10
Revised page 1, was 100 Ibs.; Revised pages 20 and 21 for payload increase

B ~Add instructions for installation of Cabin Placard RFMS p/n AP206UM02-26 | 7/24/14
_Page 8, eliminate Paragraph 4.6 “Antennas”, Parggraph 4.2 “Form 337" charjge
To Cabin Placard p/n AP206UM02-26.,eliminate “Form 337"

Cc Cover page (i) updated to refiect Rev. C; List of Effective Pages page (iii) 10/20/14

amended to show usage chart on page 10 for use of p/n AP206UMO02-01A

Lateral Arm Straight and AP206UM02-22 Aft Bracket Adapter. See Detail A ofn

Drawing R-1 (Figure 15) page 22. Move cautior: notes from page 6 to page 2

For space. Revise table of contents page iv. Add directions for match drilling

pages 4 andS.




INSTALLATION MANUAL
AERO PACIFIC MODEL AP206UMO02 BELLY UTILITY MOUNT
Manual Part Number AP206UM02-MM
10/20/14 Rev. C.

LIST OF EFFECTIVE PAGES

LIST OF REVISIONS Initial Release 5/12/04
Rev. A 8/15/10
Rev. B 7124/14
Rev.C 10/20/14

LIST OF EFFECTIVE PAGES

Title ' Pages Revision Number
Cover Page i Rev. C
Revision List ii Rev. C
List of Effective Pages ili Rev. C
Table of Contents iv Rev.C
Section A. Introduction i Rev. B
2. Rev. C
Section B. Installation 3. Rev. B
4, Rev.C
5. Rev. C
6. Rev.C
7. Rev. C
Section C. Drawings 8,9. Rev. A
10. Rev. C
11. through 21. Rev. A
Drawing R-1 22, Rev. A



SECTION

PREFACE

A. INTRODUCTION

B. INSTALLATION

C. DRAWINGS

INSTALLATION MANUAL

AERO PACIFIC MODEL AP206UM02 BELLY UTILITY MOUNT

PR

coNOURLNS

ks LN o

OoNOO RO

10.
11.
12-
13.
14.
15.

Manual Part Number AP206UM02-MM
10/20/14 Rev.C

TABLE OF CONTENTS
DESCRIPTION

COVER PAGE

REVISION LIST

LIST OF EFFECTIVE PAGES
TABLE OF CONTENTS

GENERAL

DESCRIPTION OF USE
APPLICABILITY

REQUIREMENTS

EXPLANATION OF ABBREVIATIONS
MEASUREMENTS

INSTALLATION TIME

SPECIAL TOOLS

SPECIAL PRODUCTS

. REFERENCE MATERIAL
 WARNINGS, CAUTIONS, OR NOTES
 WEIGHT AND BALANCE DATA
_CAUTION NOTES

. CAUTION NOTES

INSTALLATION PREFACE

ASSEMBLY AND INSTALLATION OF MAIN STRUCTURE
INSTALLATION OF ADAPTERS, ACCESSORIES, AND EQUIPMENT
COMPLETION

INSTALLATION PARTS LIST

DRAWING A-1 TOP VIEW (206, A, A1,B,B-1)

DRAWING A-2 FRONT VIEW (206, A, A-1, B, B-1)
DRAWING A-3 SIDE VIEW (206, A, A-1,B,B-1)

DRAWING B-1 TOP VIEW (206L, L-1, L-3, L-4, 407)
DRAWING B-2 FRONT VIEW (206L, L-1, L-3, L-4, 407)
DRAWING B-3 SIDE VIEW (206L, L-1, L-3, L4, 407)
DRAWING C-1 SIDE VIEW SKYPOD SERIES INSTALLATION
DRAWING C-2 SIDE VIEW BMS GCA SERIES INSTALLATION
DRAWING C-3 SIDE VIEW MRC / R.F. TECH INSTALLATION

DRAWING C-4 SIDE VIEW ADAPTERS, DIRECT MOUNT INSTALLATION

DRAWING C-5 SIDE VIEW DOVETAIL PLATE INSTALLATION

DRAWING T FASTENER TORQUE REQUIREMENT PROCEDURE
DRAWING W-1 WEIGHT AND BALANCE DATA (206,A,A-1,B, B-1)

NN NN NN S

S
~Noohw

DRAWING W-2  WEIGHT AND BALANCE DATA (206L, L-1, L-3, L-4,407) 21,
DRAWING R-1 SIDE VIEW P/N AP206UM02-22 AFT BRACKET ADAPTER 22.



ES

LE:
INSTALLATION MANUAL
AERO PACIFIC MODEL AP206UMO02 BELLY UTILITY MOUNT
Manual Part Number AP206UM02-MM
7/24/14 Rev. B Page 1.
A. INTRODUCTION.

1. GENERAL This Installation Manual contains information describing the initial installation of the
mount structure Aero Pacific Part Number / Model Number AP206UMO02 Assembly.

2. DESCRIPTION OF USE

This mount is designed to provide sturdy attachment of Micrcwave Antennas (or other qualifying
payload equipment) to Bell Helicopter 206,A and B Series, 206L Series, and 407 Helicopters at a
location at the mid section of the cabin belly on centerline. Attachment for the 206, A and B series is
accomplished utilizing two existing forward left and right bolt hardpoints located at Station 97.30 and one
aft point of attachment at the existing cargo hook strap located at Station 131.24. Attachment for the
206L Series and 407 is accomplished utilizing two existing forward left and right bolt hardpoints located
at Station 121.60 and two aft points of attachment on the existing left and right rear skid cross-tube
block attachment bolts located at Station 152.76. No permanent modification or change to the aircraft is
required. Equipment approved for attachment to this mount structure are restricted for use by size and
weight as follows:
Rated load is 150 pounds U.S. maximum.
Combined Cylindrical and Spherical projected flat area of 362 square inches may not be exceeded.

3. APPLICABILITY
This installation is applicable to the following Rotor Wing Aircraft Models only: Bell Helicopter Models
206, 206A, 206B, 206B-1, 206L, 206L-1, 206L-3, 206L-4, and 407.

4. REQUIREMENTS

All above listed helicopter models must be equipped with standard High Skid Gear, standard external
load bolt hardpoints and (206, A and B Series only) aft external load strap when this mount structure
is installed.

5. EXPLANATION OF ABBREVIATIONS

p/n = Part Number

# = ysed to Item Number, as depicted on drawings, such as Item Number 5, Threaded Bushing =
(#5) Threaded Bushing

Assemblage = a group of previously assembled parts.

6. MEASUREMENTS
All measurements are in inches (in. or “), pounds U.S. (Ibs.), inch-pounds (in-lb.) or degrees (deg.).

7. INSTALLATION TIME
Estimated time to complete installation of Mount Structure only: 6 Man-Hours.

Aero Pacific
1407 S. Coast Highway
Oceanside, CA. 92054 760.967.1333 (phone) - 760.967.1313 (fax)




INST_ALLAT!ON MANUAL
AERO PACIFIC MODEL AP206UMO02 BELLY UTILITY MOUNT
Manual Part Number AP206UMO02-MM
A. INTRODUCTION 10/20/14 Rev.C Page 2.

8. SPECIAL TOOLS :
This installation requires standard mechanics tools for initial installation of this mount assembly
and the following special tools only:

1. Torque wrench capable of values from 15 to 200 inch-pounds torque.

9. SPECIAL PRODUCTS

None required.
10. REFERENCE MATERIAL

This installation manual contains installation instructions for multipie specific models of the 206
and 407 Series helicopters. It is recommended you have access to the Aircraft Manufacturers
Handbook of Maintenance Instructions for the specific model you are working on.

11. WARNINGS, CAUTIONS, OR NOTES

Certain procedures carried out during the course of completing instructions contained in this
instruction manual could cause unnecessary damage to parts of the helicopter, work resulting in
unacceptable results, or harm to the installer. Warnings are used to help prevent major damage to
the aircraft or harm to the installer. Cautions are used to help prevent minor damage to the aircraft or
unacceptable work. Notes are informative in nature and generally contain recommendations or
suggestions that will resultin 2 successful installation.
12. WEIGHT AND BALANCE DATA
Weight and balance data is detailed on Drawing W-1 for the 206, 206A, 206A-1, 2068, AND 206B-1
of this installation manual. Weight and balance data for the 206L, 206L-2, 206L-3, 206L-4, and the
407 is detailed on Drawing W-2. You will be required to prepare and have available in the aircraft a
weight and balance calculation expressing the mount and payload configuration which you are using.

13. CAUTION TO INSTALLING AGENCY “it is the responsibility of the Installing Agency to
verify that existing parts of the aircraft or other equipment and devices installed on the
aircraft do not contact or conflict with operation of equipment installed with this
Supplemental Type Certificate in all possible configurations, and that in the case of
multiple equipment installations installed with this Supplemental Type Certificate, that
they do not contact or conflict with one another in all possible configurations.”

14. CAUTION TO INSTALLING AGENCY “It is the responsibility of the Installing Agency fo
verify that fasteners used to attach equipment or accessories to the Mount Structure are
of the correct size and fit and have sufficient depth of engagement.”




B.

INSTALLATION MANUAL
AERO PACIFIC MODEL AP206UMO02 BELLY UTILITY MOUNT
Manual Part Number AP206UMO02-MM

INSTALLATION 7/24/14 Rev.B Page 3.

1.

INSTALLATION PREFACE: The Installation Section is divided into five sub-sections. The
Installation Preface Section 1 contains basic useful information and explanations. The
Assembly and Installation of Main Structure Section 2 details assembly of the basic Mount
Structure common to all installations as well as the specific parts that differentiate between the
206, A and B Series, and the 206L Series and 407 Series. The instructions will note “206, A and
B Series Only” or “206L Series and 407 Only” on some instructions. It is recommended that
you read through the instructions before starting the installation and cross out
instructions specific to modeis that are NOT your type. All instructions that are not noted
with a specific type are the same on all models. You are supplied in this kit with only the parts
specific to the model helicopter you are completing. Reference Drawings A-1 through A-3 for
Models 206, 206A, 206A-1, 206B,and206B-1 installations. Reference Drawings B-1 through B-3
for 206L, 206L-1, 206L-3, 206L-4 and 407 installations. Top, Front, and Side Views are depicted
for each installation. The Adapters, Accessories and Payload Equipment Section 3 details
assembly of individual specific adapters and attachments for specific equipment and Dovetail
Plate installation. Reference Drawings C-1 through C-5 for various Adapters and Dovetail Plate
installations. The Compietion Section 4 details Weight and Balance and other final steps in
completing the installation. The last section is the Installation Parts List Section 5. Note: It is
recommended that the series of Drawings ycu are not using for your particular instailation
type be removed from the Installation Manual to prevent any confusion. The term
Assemblage (see abbreviations section A5) is used on occasion to eliminate the necessity of
repeatedly mentioning individual parts making up a group of parts attached to one-another as
work progresses. Reference Drawing T for bolt and nut torque information. All torque values for
each fastener group are listed on all drawings at the respective fastener group location. Caution:
Torque values specified must be used. Some values are non-standard for the bolt size, and
over torque may result in damage to other parts. Reference drawing W-1 (206, A, A-1, B, B-1
Models)or W-2 ( 206L, L-1, L-3, L-4, or 407 Models) for weight and balance information.

Note: The Aircraft Manufacturers Handbook of Maintenance Instructions contains
information concerning installation, removal, and torque values for fasteners attaching
their accessories.

ALL PARTS AND HARDWARE CROSS REFERENCE BY ITEM NUMBER TO PART NUMBER
ON ALL DRAWINGS AND THE INSTALLATION PARTS LIST AND INCLUDE QUANTITIES.

Note: It is highly recommended to have an assistant to help lift and hold parts in piace.

2 ASSEMBLY AND INSTALLATION OF MAIN STRUCTURE

24.

22,

Refer to Drawings A-1, A2, A-3, B-1, B-2 B-3, T, and W-1 or W-2 as necessary.

Locate the two 1/4 inch diameter bolts and two 3/16 inch diameter screws (or bolt holes if no
bolts are installed) located cn the helicopter belly at Station 97.3 Buttline Left and Right 8.0 (for
206,A, A-1, B, B-1) or Station 121 60 Buttline Left and Right 8.0 (for 206L, L-1, L-3, L-4, or 407).
If any screws or bolts and nuts are in these holes, remove them.

Attach left and right forward (#4)Mount Brackets p/n AP206UM02-04 at the above locations
using four sets of (#28 Bolt for 206 A and B Series or use #29 Bolt for 407 and206L Series, and
#20 Washer, and #25 Nut) at the rear location, and four sets of (#15. Bolt and #19 Washer) at
the forward location. Tighten all boits to a point where the Mount Brackets are just snug.



INSTALLATION MANUAL
AERO PACIFIC MODEL AP206UM02 BELLY UTILITY MOUNT
Manua! Part Number AP206UM02-MM

B. INSTALLATION 10/20/14 Rev.C Page 4.

23.

2.4,

2.5.

2.6.

2.7.

2.8.

2.9.

Attach one (#3)Mount Block p/n AP206UM02-03 to each end of (#1)Lateral Arm p/n
AP206UM02-01 using four sets of (#17 Bolt, #20 Washer, and #25 Nut). Note: two #20
Washers must be on bottom, one top. Tighten all bolts to a point where you can just move the
Mount Blocks in the oval holes easily by hand.

Attach the Lateral Arm Assemblage to the forward end of (#2) Channel Plate p/n AP206UMO02-
02 using three sets of (#13. Boit, #21 Washer, and #25 Nut). Relieved side of the Channel Plate
must face down. Note that center section of (#1) Lateral Arm is pocketed or relieved only on one
side, and flat on the other. The flat area surface must face aft against the forward flat surface of
the (#2) Channel Plate. Tighten and torque these three bolts/nuts to specification on the
drawing.

%206, A and B Series Only” Attach (#5) Aft Channel p/n AP206UM02-05 to Channel Plate
Assemblage using four sets of ( #14 Bolt, #21 Washer, and #25 Nut). Relieved side of the
Channel Plate must face down. Open side of the Aft Channel must face down. Torque to
specification on the drawing.

«206L Series and 407 Only™ Attach (#9) Aft Channel p/n AP407UM02-09 to Channel Plate
Assemblage using four sets of ( #14 Bolt, #21 Washer, and #25 Nut). Relieved side of the
Channel Plate must face down. Open side of the Aft Channel must face down. Torque to
specification on the drawing.

«206L Series and 407 Only” At Station 152.76 Buttline Left and Right 14.36, locate the left and
right aft skid cross-tube support blocks bolted to the belly of the helicopter. Remove the forward
four attachment bolts (two on each one).

«906L Series and 407 Only” Place (#8) Lateral Angle p/n AP407UMO02-08 up to the holes in
the skid cross-tube support biocks where the bolts were removed. Pointed protrusion with 1/2
inch diameter hole must be pointed down. Attach Lateral Angle with four sets of (#18 Bolt, #20
Washer, and #23 Aluminum Washer) and tighten bolts to a point where you can just move the
Lateral Angle in the oval heles. Warning: The Aluminum Washer #23 p/n NAS1149D0463K
must be placed between the aft skid cross-tube support block and the Lateral Angle at all
four locations. Do not use a steel washer at this location. The steel washer #20 p/n
NAS1149C0463R goes next to the bolt head on the bottom. See Drawings B-2 and B-3.

At the forward end of the mount assemblage, lift the left and right (#3) Mount Blocks up to and
over the top of the left and right (#4) Mount Bracket and insert one set of (#16 Bolt, #22
Washer, and #27 Nut) at each end location. Tighten bolts to a point where you can just move
the Mount Assemblage freely by hand.

2.10.“206, A and B Series Only” Paying attention to Drawing A-3 Detail A attach the Aft Bracket

p/n AP206UM02-086 to the Vertical Strap Hanger using one set of (#10 Bolt, #24 Washers, #7
Bushing, and #26 Nut) in the order and direction shown. The Bushing (#7) has a flat spot on the
side in one area. It may be necessary to rotate the bushing to sit flat against the Vertical Strap
Hanger due to a protrusion on the Hanger by placing the flat spot in the Bushing at this position.
The larger diameter of the bushing faces aft, away from the Vertical Strap Hanger. The Bushing
must fit flat against the aft side of the Hanger as the bolt and nut are drawn together. Caution:
Before tightening bolt, at least one (#24) Washer must be between (#6) Aft Bracket and
Vertical Strap Hanger, and (#7) Bushing must be laying flat against Vertical Strap Hanger
aft face. ’




[

INSTALLATION MANUAL
AERO PACIFIC MODEL AP206UMO02 BELLY UTILITY MOUNT
Manual Part Number AP206UMO02-MM

B. INSTALLATION 10/20/14 Rev.C Page 5.

2.10.4206, A and B Series Only” Paying attention to Drawing A-3 Detail A attach the Aft Bracket

2.1

p/n AP206UM02-06 to the Vertical Strap Hanger using one set of (#10 Bolt, #24 Washers, #7
Bushing, and #26 Nut) in the order and direction shown. The Bushing (#7) has a flat spot on the
side in one area. It may be necessary to rotate the bushing to sit flat against the Vertical Strap
Hanger due to a protrusion on the Hanger by placing the flat spot in the Bushing at this position.
The larger diameter of the bushing faces aft, away from the Vertical Strap Hanger. The Bushing
must fit flat against the aft side of the Hanger as the bolt and nut are drawn together. Caution:
Before tightening bolt, at least one (#24) Washer must be between (#6) Aft Bracket and
Vertical Strap Hanger, and (#7) Bushing must be laying flat against Vertical Strap Hanger
aft face.

%206, A and B Series Cnly” Match drill Aft Bracket p/n AP206UM02-06 to Aft Channel p/n
AP206UMO02-05 as follows: Swing aft end of Channel up against bottom of Aft Bracket. Be sure
Bracket bottom is flat against top of Channel. Center the Aft Bracket on top of the Channel.
Glamp or hold the parts in place securely. With a %" (.250”) drill bit, using the (3) aft holes in Aft
Channel p/n AP206UM02-05 as & driil guide, drill through center hole of the(3) first. Using three
sets of (#12 Bolt, #20 Washer, and #25 Nut), place a bolt, nut, and washer(s) at this location
and tighten. Drill out either of the remaining (2) holes and install bolts, washers, nuts, and
tighten. Drill out remaining hole. Dis-assemble these parts and clean away debris from drilling.
Re-install these bolts, washers, and nuts as per instructions. Tighten all bolts to a point where
you can just move the Aft Bracket. Check alignment of parts. Torque all nuts and bolts to
specification and procedures as detailed on drawings A-1, A-2, A-3,and T.

2.12.4206L Series and 407 Only” «206L Series and 407 Only” Paying attention to Drawing B-3

Detail A Attach the (#B)Aft Bracket p/n AP206UM02-06 to(#8) Lateral Angle p/n AP407UMO02-
08 using one set of (#11 Bolt, #24 Washers, and #26 Nut) in the order and direction shown.
Tighten just snug. Match drill Aft Bracket p/n AP206UM02-06 to Aft Channel p/n AP407UMO02-
09 as follows: Swing aft end of Channel up ageinst bottom of Aft Bracket. Be sure Bracket
bottom is flat against top of Channel. Adjust with washers as necessary. Center the Aft Bracket
on top of the Channel. Clamp or hold the parts in place securely. With a %" (.250") drill bit, using
the (3) aft holes in Aft Channel p/n AP206UM02-05 as a drill guide, drill through center hole of
the(3) first. Using three sets of (#12 Bolt, #20 Washer, and #25 Nut), place a bolt, nut, and
washer(s) at this location and tighten. Drill out either of the remaining (2) holes and install bolts,
washers, nuts, and tighten. Drill out remaining hole. Dis-assemble these parts and clean away
debris from drilling. Re-install these bolts, washers, and nuts as per instructions. Tighten all
bolts to a point where you can just move the Aft Bracket. Check alignment of parts. Torque all
nuts and bolts to specification and procedures as detailed on drawings B-1, B-2, B-3, and T.

2.13.Assembly and installation of the Main Mount Structure is now completed. Proceed to Section 3

3.1.

attachment of Adapters, Accessories, and Payload Equipment. The AP208UMO02 Belly Utility
Mount is now attached to your helicopter.

INSTALLATION OF ADAPTERS, ACCESSORIES, AND EQUIPMENT
Pick the correct instructions for the equipment you will be instailing.

INSTALLATION OF SKYPOD ANTENNAS ONLY. Refer to Drawings C-1 and T as necessary
for correct fastener placement and torque. Physically weigh your Antenna Assembly and record
this weight for future use in computing weight and balance report. Torque all fasteners to
specification.



INSTALLATION MANUAL
AERO PACIFIC MODEL AP206UMO02 BELLY UTILITY MOUNT
Manua! Part Number AP206UMO02-MM

B. INSTALLATION 10/20/14 Rev.C

Page 6.

3.2. INSTALLATION OF BMS ANTENNAS ONLY. Refer to Drawings C-2 and T as necessary for

correct fastener placement and torque. Physically weigh your Antenna Assembly and record this

weight for future use in computing weight and balance report. Torque all fasteners to
specification.

3.3. INSTALLATION OF MRC / R. F. TECH ANTENNAS ONLY. Refer to Drawings C-3 and T as
necessary for correct fastener placement and torgue. Physically weigh your Antenna Assembly
and record this weight for future use in computing weight and balance report. Torque all

fasteners to specification.

3.4. DIRECT ADAPTER MOUNTING, OTHER ANTENNAS AND EQUIPMENT. Refer to Drawings
C-4 and T. Adapters not depicted in Drawing C-1, C-2, or C-3 may to be installed directly to the
Mount Structure using an Adapter listed in Drawing C-4. Required fasteners listed in the
drawing are supplied in this Kit or by request. Fasteners listed as “supplied by equipment
manufacturer” should be obtained from the equipment manufacturer. Match your Equipment to
the specific Adapter required. Physically weigh your Equipment and Adapter, and record this
weight for future use in computing weight and balance report. Install Adapter tc mount and
Equipment to Adapter using attachment hardware as shown in Drawing C-4.Torque all

fasteners to specification.

3.5. UPPER AND LOWER DOVETAIL PLATE INSTALLATION, DIRECT OR WITH ADAPTER.
Refer to Drawings C-4, C-5 and T. Required fasteners listed in the drawing are supplied in this
Kit or by request. Fasteners listed as “supplied by equipment manufacturer” should be obtained

from the equipment manufacturer. Match your Equipment to the specific Adapter required.
Physically weigh your Equipment, Adapter, and Dovetail Plates. Record the weights for future
use in computing weight and balance report. Torque all fasteners to specification.

4.0. COMPLETION. Refer to all Drawings as necessary. You must physically weigh the Payload
Equipment being used on a calibrated scale as various internal configurations may exist and
published generic weight may vary. Write this weight down for later use. The maximum
allowable suspended payload weight for this mount is 150 pounds.

41. Referring to Drawing W-1 (for 206, A, A-1, B, B-1) or W-2 (for 206L, L-1, L-3, L-4, or 407),
complete weight and balance report to reflect this installation. Use Payload weight derived from
physically weighing Payload. If you plan to operate the aircraft in a variety of configurations such
as mount on/payload on, mount on, payload off, or mount off, you will need a separate weight

and balance report for each specific condition available in the aircraft.

4.2. Installation of RFMS Cabin Placard p/n AP206UM02-26. Install Cabin Placard as follows:

Locate a fiat area inside cabin in plain view of pilot allowing sufficient clearance around placard
for placard to lay flat. Clean area where placard is to be located. The Placard has a Velcro backing
with pre-attached adhesive. Remove the protective covering from exposed adhesive, align placard
with placard area. Using @ clean cloth with no solvent, press placard into place. Carefully press back
and forth and pushing down fo set adhesive.

4.3. Place p/n AP206UMO02-FMS Flight Manual Supplement in Aircraft Flight Manual.
END




5. INSTALLATION PARTS LIST Page 7.
AERO PACIFIC MODEL AP206UM02 BELLY UTILITY MOUNT

Instaliation Manual Part Number AP206UM02-MM
10/20/14 Rev.C

PARTS LIST ITEM NUMBERS MATCH DRAWING ITEM NUMBERS.

ITEM PART NUMBER DESCRIPTION APPLICABILITY QTY.per ASSY.
1. AP206UMO02-01 LLATERAL ARM ALL 1.
1A AP206UMO2-01A LATERAL ARM, STRAIGHT  INCREASE GROUND CLEARANCE 1
2. AP206UM02-02 CHANNEL PLATE ALL i
3, AP206UM02-03 MOUNT BLOCK ALl 2
4, AP206UM0D2-04 MOUNT BRACKET ALL 2
5. AP206UM02-05 AFT CHANNEL 206A, B SERIES 1
6. AP206UMO02-06 AFT BRACKET ALL 1
7 AP206UM02-07 BUSHING 206A, B SERIES 1
8. AP407UMO02-08 LATERAL ANGLE 407, 206L SERIES 1
9. AP407UMO02-08 AFT CHANNEL 407, 206L SERIES 1
10. ANS-14A BOLT 1/2X 20 206A, B SERIES 1
11. ANS-12A BOLT 1/2X20 407, 206L SERIES 1.
12. NAS6604-7 BOLT 1/4 X 28 ALL 3.
13. NASE604-9 BOLT 1/4 X28 ALL 3
14. NASB604-14 BOLT 1/4 X28 ALL 4
15. AN3-6A BOLT 3/15 X32 ALL 4
16. AN5-12A BOLT 5/16 X 24 L 2
17. NAS6604-23 BOLT 1/4 X 28 ALL 4
18. NASE604-20 BOLT 1/4 X 28 407, 206L SERIES 4
19. NAS1149C0332R WASHER ALL 4
20. NAS1149C0463R WASRER ALL 26
21. NAS1149C0432R WASHER ALL 22.
22. NAS1149C0532R WASHER ALL 4
23. NAS1149D0463K WASHER, ALUMINUM 407, 206L SERIES 4
24. NAS1149C0863R WASHER ALL 4
25. MS21043-4 NUT ALL 18.
26. MS21044N8 NUT ALL 1.
27. MS21043-5 NUT (ALT. MS21044N5) ALL 2
28. NASBE604-10 BOLT 1/4 X 28 206A, B SERIES 4
29. NAS6604-18 BOLT 1/4X28 407, 206L SERIES 4
30B. AP206UM02-MM INSTALLATION MANUAL 1
31B. AP206UMO02-ICS INSTRUCTIONS FOR CONTINUED AIRWORTHINESS 1
32B. AP206UM02-RFMS ROTOR-WING FLIGHT MANUAL SUPPLEMENT il
32B. AP206UMO02-26 CABIN PLACARD RFMS 1
45, AP206UMO2-22 ADAPTER, AFT BRACKET 1
ADDITIONAL WESCAM SKYPOD / BMS AUTOPOD ANTENNA REQUIRED PARTS (SUPPLIED IN KIT)
20. NAS1149C0462R WASHER 4.
21 NAS1149C0432R WASHER 12
25, MS521043-4 NUT 4.
31. APS00UMO02-06 SPIDER PLATE 1.
32, AN4-31A (Skypod Cnly) BOLT 1/4 X 28 3:
32A. AN4-25A (BMS Only) BOLT 1/4 X 28 3.
34. AN4-40A (Skypod Only) BOLT 1/4 X 28 1.
34A. AN4-35A (BMS Only) BOLT 1/4X 28 1.
35. APS00UMO02-10 SPACER 4
36. NAS6604-8 BOLT 1/4 X 28 4,
ADDITIONAL MRC / RF TECH ANTENNA REQUIRED PARTS (SUPPLIED IN KIT)
21. NAS1149C0432R WASHER 12.
25. MS21043-4 NUT 5.
gl NAS6604-7 BOLT 1/4 X 28 4.
38. NAS6604-18 BOLT 1/4 X 28 1
39. AN4-BA BOLT 1/4 X 28 4,
40. MS21044N4 NUT 4.
41, APB0O0UMO2-14 ADAPTER, MRC / RF TECH 1
APB00UMOD2-18 ASSY. (altemnate) ADAPTER ASSEMBLY, MRC / R.F. TECH 1.
ADDITIONAL DOVETAIL PLATE INSTALLATION REQUIRED PARTS (SUPPLIED IN KIT)
13. NAS©E604-9 BOLT 1/4 X 28 4.
20. NAS1149C0463R WASHER 2
21. NAS1149C0432R WASHER 8.
25. MS21043-4 NUT 4.
43. AN4H10A BOLT 1/4 X 28 2:
44, AP0OO1UMO1B UPPER DOVETAIL PLATE 1.
48. APO01UMOZ ASSY. LOWER DOVETAIL PLATE /CLAMP ASSEMBLY 1.

NOTE: OTHER ADAPTERS, ACCESSORIES, AND THEIR ATTACHMENT HARDWARE LISTED SEPARATELY.



INSTALLATION MANUAL

LITY MOUNT

uTl

Manuai Part Number AP206UN02-MM

AERO PACIFIC I\gODEL AP206UMO02 BELLY

8/15/2010 Rev. A

SEm |

;
|

seowd () (eo1d Ay
— L3MOVHE INNOW
¥0-Z0WNBOZdY ¥

seoe|d {7) eojdAy

300718 LINNOH
£0-ZOWNBOZAY '€

eoaid {}} 2ojd Ay

WYY TVH3LY

10-Z0WNB0ZAY '}
‘qjyoul 9+/4+8@ :enbiuy
ssovid (g) 1eolddy

¥ EYOLZEW LNN 82
(2) MZEFQDBYHISYN HIHEVM ‘12
. §-v09RBVN 1108 't}

¥CPOLTEN LON 92
(2) HzTEY0DBYLIBYN HIHBYM 1T
(pesnbes su ){(XX)FF09R8YN 1108 00

: LNIOd LNAWHOVLLY QVOTAYd

‘qryau| §-/+§8 tenbio}
eeowd () {Bojdhy
rEPOLZEW LNN '9Z

(z) YZEYOOSPLEBYN HIHEVM 1T

eonjd (1) jeajdAy
ONIHeNA
LO-TOWNSOZAY "L ——

‘ql-you| g-/+98 ‘enbio)
seaund {¢) jpojdiy
CrOlZ8W LNN "9

<advmuOo4|

PL-FORBEYN 1108 ¥ (z) HEBPODBYLLBYN HIHEVM "0Z
! T e 1-¥0998VN 1108 .«_.:/
I'IIA'IIIIIIJ
@ [e] e, I e e e e — —
@ o) M@ ,
o ) ! o @ mﬂ
@ @ @
® S 1 SR e Sl S|
i - s eowd (1) jeajdhy
4] T JINNYHO L4V
o — = sowd 1) 19141 90-ZONNDOZAY "9 ~
31¥1d TANNYHO
. ZO-ZOWNBOEdY T aoejd (§) jezdiy
qyyoul g-/+98 cenbioy 13XOVHA L4V
l weoujd (p) |wojdAy 80-THANB0ILY Y

jenusw uopjwey| |
sousenbes leyaws ejoN

—~ NGHAVo

'qiyouf g++09} ienbio)
sawyd {)) |mojdy
BNFPOLZSIN LNH

(r-€)¥s9800871i8YN HIHEVM
YrI-SNY 1708

HIONVH dVH1E
TVOILLEIA DNILBIXS

LO-TOWNBOZAY ENIHBNE
‘v

k1

0%

Figure 1. A-1 Top View, B ZUGA,’A—‘[, B, B-1

Page 8

Aero Pacific

1407 S. Coast Highway

760.967.1313 (fax)

760.967.1333 (phone)

Oceanside, CA. 92054




Y UTILITY MOUNT

INSTALLATION MANUAL
Manual Part Number AP206UMO02-MM

AERO PACIFIC MODEL AP206UM02 BELL

8/15/2010 Rev. A

qj-ysu| §-i+QE L ‘enbioy

‘ynu o} peu wopeq
Uo HESKOOBPLLEVN
SUAHS VM (2)een BTTR

‘ql-youj g-/+38 1enbio) ‘qi-youy g-/+98 anbio)

saoud (g} eo)dAy saou|d d
ErOLZEN LNN '9T sowd ()} jmotd A l_zﬁmﬂ_th 9z
(2) HZEP0ODAYLLSYN HAHSYM 12 WY TvHaLYT ——(g) HMEoy008YLISYN HIHBYA ‘02

6-y099SVN L10€ 't}

5 geoujd (z) |9oidAy - =i TTTT T
m gNFPOLZSI LNN 'L e e
o (2) ¥ZE5008¥LLEVYN HIHEBYM T2 5 il
i VZ1-SNV U108 ‘84 - L—"" e
o
] eowud {z) |8adA) - ‘q-you| g-+9g enbio}
€ E.moa_a Lot W08 LNNOW i sagujd (p) jeaidly
A: vﬂ-ﬁﬂhzﬂ«o: . £0-ZOWNS0ZdY '€ HZELODBYLLEYN HIHEYM '8}
% neozdy ¥ ——__ Y9-ENV 1708 ‘91
o sowd (}) (eodAy
m ] fi. LANOVHE 14V ; :
_ _ % 90-ZOWNI0ELY "9 | _
- f Fairyaul g-1¢0gs tantuo _ ! _
| | sond (1) 90104 _ ] YIONVH dVHLS ' ,
| | ANPYOLZEW LN ‘82 ; | IYOILHIA BNILSIXT _ _
(p-g) ¥ESB0OBYLISYN HIHSVM YT —— _ H i !
U [0-ZOWNBOZJY ONIMENE 'L ! !
| | YrL-gNY L1708 H 4_ __ | |
1 ] ,
. B e B e — | 1 :
| - sospns e imdosiied e R A

LO-ZOWNA0ZAY b M " £2-¥00808YN L108 'L}

/
Figure 2. A-2 Front View, B 206A, A-1, B, B-1

Page 9

Aerc Pacific

760.967.1313 (fax)

760.967.1333 (phone)

1407 S. Coast Highway
Oceanside, CA. 92054



INSTALLATION MANUAL
AERO PACIFIC MODEL AP206UMO02 BELLY UTILITY MOUNT

Manual Part Number AP206UM02-MM
i 10/20/14 Rev. C

'sejeu pue y |1jeq zz eBed eauslejey 1y ejop,

'q{-youy g~+0g} :enbioy uepeao) s|y) Aiojepuew

eaeid (}) |eajdAy Jaysep (1) wnwjupy
HRLdVAY LINOVHE L4V JTONY BNFFOLZSIW LNN ‘92 HEIBODEYLLEVN SHIAHSYM T
ZE-Z0WN0ZdY 90-ZDANS0Zd Y i kot L0-ZOWNA0ZAY ONIHSNE 'L /0.
(#-c} HCOROOBFLISYN ¥IHSVA 'PZ lUHgsE M
Y1L0-Z0WN0ZdY Nid LO-ZOWNB0ZAY N/d WYY TvHaLY VYi-8NY 1708 0L 1
|
aoe/d ()} feoidfy
A8 030V 1d3y FONYNYITD OHVANVLS L3NOVHE LIy — m
NOILYHNOIINOD 3ONVHYITD ANNOYD 0ISYIUONI S0-Z0ANB0ZY 0 BNFYOLZSIN 1NN 62
‘ ¥IONVH dViLS 1§ ONIHSNE
“Qiyou] g-/+gg senbao} IWOILYIA DNILSIXA i L0-zonngozdy L
saoe|d (¢} |eojdfy
#EPOLZSW LNN 'S2 ‘gi-Yov) §-++98 enbioy TYNNYIR NOLLVTTVSNT 338
(z) YZEPODBYLLSYN HIHSYM 12 sooeld (p) (8)dky SNOIYIOT ¥3IHSYM ILON

{pasinben se) (XxH-#099S VYN 1108 ‘00
INIOd LNIWHOV.LLY
eoeyd (1) |s21d &y Y31dYOY ONY QYO1AVd

WHY TvH3 LV
LEZOWNALZdY

"q42u} G-/+0¢} ‘enbaoy
seou|d (z} (Bojd Ay

EFOLZSA LON ‘52 Y Tiviad

(z) ¥ZEVODBPLLSYN HIHSYM ‘1T
$1-#099SVN 1108 ‘¥

eoe(d (1) jeajdfy
S0-20WN90ZAY 'S

SNFPOLEZSIN LNN .2
(2) ¥ZLI00BYLLSYN HIHSVM

|
1
|
I
|
!
1
I
!
8
b
1

VZI-9RY 1108 °

seox|d {z) |20jd Ay
M2078 INNOW
£0-Z0WNY0ZdY
Ny o) Ixeu wopeq
Uo HEBKOQEYLISYN
SUIHE VM (z)esn 856N
‘q1-you| §-/+58 enbioj
saoe)d (p) |e2jdAy
EVOLZEN LON 'SZ
* {€) Ye9r02BFLISYN HIHSYM '0Z
€Z-P0SOSVN L1708 ‘L1

"4y g-/+g¢ anbioy

sooeyd (p) jes|dhy
YZESO06¥LLSYN MIHSYM '6L
Y9-ENY 108 '9i

seoejd (Z) |eadhy
——13X0VHE LNNOW
FO-ZOWN20ZdY ¥

eoejd (1) ja0]dA)
3LV 1d TINNVHD
Z0-ZOWNS0ZdY 2

‘ql-youy m._mmam __a__ehmw
seou|d (g) je2)dA
+CP0LZSN LON 'S ; HEUE:i

(2) MEIYDOBYLISYN MIHSVM '0Z
L-P099SYN ‘24

|

1

_

1

m
|
m
TANNYHO Ldv _
I

|
m_
_
i
|
J

¥ TivLl3g 33s

YIONYH més\

IVOILHIA ONILSIXS

EVOLEZSH LNN 'SZ

{pesjnbes se} Jo (g-z )
HEBPOOEVELSYN HIHSYM '02
0L-P0S8SVN L1708 ‘82

|

f
+ eouins A||ag 18)doo)jsy
o7

aQyvYMH 04

Figure 3. A-3 Side View, B206A, A-1, B, B-1

760.967.1313 (fax)

Page 10

760.967.1333 (phone)

1407 S. Coast Highway
Oceanside, CA. 92054

Aera Pacific




INSTALLATION MANUAL
AERO PACIFIC MODEL AP206UMO02 BELLY UTILITY MOUNT

Manual Part Number AP206UMO02-MM

8/15/2010 Rev. A

) WHY Y31V
] \’ V0-Z0NNS0ZAY

soon|d (z) |eajdA)y

— 13MoVHa INNOW
FO-TOWNB02ZdY ¥

sooeyd (z) jeojdAy

HO078 LNNOW
£O-TOMNNBOZAY ¢

aoud (}) jeojdAy

ql-you) g-/+g@ ‘enbiay

s0aejd (¢) |uojdhy
FSFOLZSW LNN 92
(Z) MZEYODBYLLSYN HIHSYM ‘1T
— 6-7099SYN 1108 't1

‘Gl-you| g-j+9g :enbioy
seoe|d (¥) jeoidAy
T PEPOLZSA ANN '92
() MZEY0OBYLISYN HIHSVM ‘1T
(poanbes ae )(xx)-va98sVN 1108 00
ANIOd INIWHOVLLY OYOIAYd

‘al-you| g-/+98 :enbaio)
seoujd (p) jwoyd )
YEYOLZEW ANN ‘92
(2) HZEYOOBYLISYN HIHSYM 12
¥L-#0888VN 17089 ‘¥i

'ql-ysuy g-/+9g :8nbioy
soouid (g} jeajd Ay
EPOLESIH LNN 92
(2) HcoP0OBYLIBYN HIAHBYM "0Z
L-¥089BYN L1104 ‘2L

0
HO078 ¥vao
14V ONILSIXT

N o]
‘.@,\\\\\/O

o]

e |/

eonjd (}) jeord &y
3L¥Td TINNYHD
Z0-ZOWNB0EdY T

<auvmuo4

aow|d (}) jpojdAy
TINNYHO 14V
60-Z0WNLOYFAY '8

so9id (3) jeajdAy
13MOVHY L4V
S0-TOWNBOZJY 'D

eoed (}) jeojddy #
FIONY TVHILV

B0-ZTOWNLOPCY '8

‘Juewesejd 1eysem 1981109 o) ¢-g
pue z-g ebupmuig eeg NOILAYD

Jeinjowinuew Yeiosw
Aq pejjjoeds se :enhioy
gesu(d (p) jeajdhy

HEIPCABYLLBYN HAHSYM -
HESPOOBYLIBYN HIAHSYM
02-$0898Y¥N 1106 *

"q-40u| g-/+09) :enbloy

eawid (1) juajdhy

T BNYPOMZSW INN

(¥) HEBBOOAKLLSYN HaAHSYA

YZIL-BNY 1108

(@ ﬂmff
ploloni:RLE)
_.hu_<o ONILSIX3

o]

‘0l
‘W
W

Figure 4. B-1 Top View, B 206L, L-1. L-3, L4, 407

Page 11

Aero Pacific

760.967.1313 (fax)

760.967.1333 (phone)

1407 S. Coast Highway
Oceanside, CA. 92054



INSTALLATION MANUAL
AERO PACIFiC MODEL AP206UMO02 BELLY UTILITY MOUNT

Manual Part Number AP206UMO02-MM

8/15/2010 Rev. A

"qj-4au| §-/+58 :enbio}
saowid (g) |jeo|dh}
FEv0LZSN LNN ST
(2) HZEVOOBYLLBYN MIAHBYM
8-¥0RBEVYN L7086 £}

‘arysu) g-j+0g} enbioy
wsoond (z} woidAy
INYYOLZSW LMN -

(z) Uz£9008FLLEYN HIHBYM *
vTI-gNY L1108 -

seoud (z) [sadAy
13NOVHE LNNOW
vOrZONNBOZAY °

“Iinu o) el woyoq
ua Hegrooer LS YN
sHIAHS VM (2)osn :BTON
‘qi-youl g-/+9@ enbioy
wese|d () jeo|ddy
yerOLZ8IN LNN 92
{€) Hear0DBPLLBYN HIHBYM 02
€Z-#0898YN L08 ‘LI

sauyd (}) jeajdéy
WYY VeIV

Lo-zoNNg0zdY _rl/

‘qi-usy) g-1+9z enbuo
ssou|d (y) |eojdh
HZECO0BPLLSYN HIHE VM 6L

V9-ENV 1708 91

seow|d (z) |eo|dhy

~-%007d AINNOW
CO-ZOWNB0ZIY

'FTONY TVHILYT 40 30v4uns
dOL ANV SHOOTE HV3 D L4V
N3FMI3E 030V 1d 38 18NW

HESFOQEPLLEYN HIAHBYM €T

| 8Qvd |
Hv3o Ldv
BNILSIXE

i LI

aoejd () jeordAy
L3¥ovye 14V
A0-ZOWNB0ZdY "9 —

‘qi-1194) g-j+09} :enbioy

aoujd () wojdiy
BNVPOLZBIN LNN 'BZ
(7€) HEBROTBYLLBYN HIHSVM 'PZ
vZi-8NY L1708 'L

aou|d (}) jeajdfy
FTONY WHHLY T —
50-ZOWNLOYPdY "8

seoajd
(¥) jeojddy
suol o]
=~ u| eouenbes
1GY8EM BJON

JednjoRpnuell Ywioye
Aqg pajjjoeds we :enbio}

we0wyd () |woidhy i B
WEOFOUBYLLEYN HIHSYM ‘62 | 8xooTE | NOLLNVYD
HEBP0OBKLLEYN HAHEYM 02 EAERREL]
0Z-¥0898VN 1708 ‘91 DNILBIX3
e —— = —— = ——— — — [T TTT —
" “eowpins Ajjaq jeydoojey —

Figure 5. B-2 Front View, B 206L, L-1. L-3, L-4, 407

Page 12

Aero Pacific

1407 S. Coast Highway

760.96%1313 (fax)

760.967.1333 (phone)

Oceanside, CA. 92054



INSTALLATION MANUAL
AERO PACIFIC MODEL AP206UMO02 BELLY UTILITY MOUNT

Manual Part Number AP206UMO02-MM

8/15/2010 Rev. A

‘qQl-youf g-/+98 :anbioy
geau|d (y) |eojdAy
FEV0L28M LNN 92
() WZeroOBYILEYN HAHBYM '1Z
(pesinbaeu sa) {Xx}#0888YN 1708 ‘00
LNIOd INIWHOVLLY
HIL4YAY NV O¥OTAVS

aou)d (1) jsajdky
WHY TvH3LYT —
O-ZONNB0ZAY “I

'G1-you| g-/+0€) tenbio)
ssauid (z) jvord &y
INFPOLZBIN LNN '2Z

‘9I-You] §-/+0g4 ‘anbio}

(r¢) HE9R0DEBY LESYN HIHSYM bz

‘aryau| 9-1+98 enbun)

900u)d () (uo)dA)

PEPOLZBW 1NN

(z) HZCYOOBYILEYN HIHEYM
¥i-¥0998YN L1086

Uelyeoo| sjy) Auojwpusw
Joysesa (3) wnwugy

B

8ou|d (}} jeajdfy
BNPYOLZEW LNN ‘82

A:Filrmw.lésl

soujd (1) jeajdAy
LINOVHE L4V —
80-Z0WNBOZAY '8

YZI-8NV 1108

1
|
|
!
|

souid () jwajdAy |
AT1ONY TVHILY — |
80-Z0WNLOYPdY '8 ﬂ
TYNNVIA NOILYTIV8NI 338 '

|

1

_

SNOLLY201 HIHBYM FLON
92

= | v Tivia

b4l

'TONY TvdILV T 40 30V4uns
dOL ANV SHOO1E HYHD Ly
N33ML38 030V 1d 38 LenW

zncvnnmv__.rac_z HIHBYM ‘£Z

eoujd (}) juojd &y
TANNVHO L4
ﬁ?«aznzxq ‘8

(2) Hze9008¥LLEYN HAHBYM °
VIE-9NY L1104 °

scaw(d (Z) jeajd4y
X008 LNNOW —
[0-20WN80ZdY '€
‘INu 0} jxeu wopyoy
U0 HEBFHOOBFLLSYN
SHIHBYM (z)ean 610N
‘aj-yau| g-f+9g enbroy
seouid (p) juojd Ay
FerOLZEW LNN

£T-¥0888YN L1708

|

“qlysu) g-/+9z enbio}
saow|d () jpojd Ay
HITLOOEFLISYN HIHB YA 61
V8- -ENY 108 9k

souwid (7) juadAy
—13XoVYHE LNNONW
¥0-ZOWNBOZLY ‘¥

‘92
(€) HEarODBYLLGYN HIHSVAL -
Lh

eond () jroyd &y
2LV7d TANNVYHO
Z0-ZOWNY0ZdY ‘2

‘al-you) g-/+98 :enbuoy
) soow|d (g} jwojdhy
rCYOLZEN LNN ‘9T
(£) HEQPDOBYLLSYN HIHSYM 0Z
2-¥090BVN 'Z4

m
s e e e = ,ﬂ
|
|

sl

¥ vlag 33g

& H—-—-

FEPOLZSW INN ‘92

{pesinbai sr) 10 (g-z )
HEBFOOBPILSYN HIHSYM ‘02
81-70988VYN 1108 ‘ez

sowpne Ajjeq Jeydoojay

mm.q;mo"_

LRIMORNURL Yo nedwjd
w)d,
Aq pajjjoede se :anbiroy -:ﬁh_w"_._.:“.nu_
rpiitigc il uj eauantes
HEBF0ABYLIBYN HIHSYM T2 ! Pl
UEF0DBYSLEVYN HIHBYM '0Z RO
0Z-¥0BBBVN L1708 '8t ]
ﬁkll’liiﬁllfiﬂirﬁnﬂlﬂﬂlfl s T

SHI0714 ¥vao
14V ONILSIX3

Figure 6. B-3 Side View, B 206L, L-1. L-3, L-4, 407

Page 13

Aero Pacific

760.967.1313 (fax)

760.867.1333 {phone)

1407 S. Coast Highway
Oceanside, CA. 92054




S3IIAS AOdAMS

‘qi-youy §-/+98 :enbio)

VNNILNV @E

< saoe(d (¥} 180jd.
% - EPOLZSW LNN ‘82
> (Z) 4ZEP0DBYPILBYN HIAHBYM 1T
8 #-¥08BEYN L1108 ‘8t ssawd (p jwajdAy
Y3ovds
. \|3.m3¢:a3n_< 98
— ' - 15
2 _ﬁ_ m sawjd (1) jeojdAy
o h o ¥ALdVaV A0dANsS
S i i __————D90-ZOWN0SdY 'i¢
= eawid (1) pporddy i R 1
& WHY WHILV £ B —
L0-ZOWNSOZAY b T EEE 1 I m"_“ Ev I
e e e o §} 58 s s =

Manual Part Number AP206UM02-MM

/ 800]d {}) |mojdAy
——3LY¥d TANNVHD

‘qi-uou} 9-/+99 ‘enbioy =

TrTONNB0ZdY 2

SR

x...aéom_:ﬁmz %mxmss 0% 1-4 b
-PNY 1708 ‘Z€ T i Ty) (o
soujd (1) jeojdAy
HESFOOBYILSYN HIHSYM "0Z
YLEYNY 1108 've

INSTALLATION MANUAL
AERO PACIFIC MODEL AP206UM02 BELLY UTILITY MOUNT

seouyd (g) (8ajd Ay ) \ aovpnse Ajjeq Jeydoo)jay

STV VT W W |

Figure 7. C-1 Side View. Skypod Installation

Page 14

1407 S. Coast Highway

Aero Pacific

760.967.1313 (fax)

760.967.1332 (phone)

Qceanside, CA. 92054



INSTALLATION MANUAL
AERO PACIFIC MODEL AP206UMO02 BELLY UTILITY MOUNT

Manual Part Number AP206UMO02-MM

8/15/2010 Rev. A

sowd (1) jeajdg
WHY TvHILv —
LO-ZOWNE0ZdY ‘)

SVNN3 LNV
S3I3S vI9 SNg

‘qi-youf g-/+gg :enbioy
seoe|d ()} jeojdhy

QAYMAOH |

ssoeid (y) jva a4y
H30Vds

=471
F]

FEVOLZBN LNN ‘97

(z) HZEPOOBYLLSYN HIHBYM L2

8-¥0898VYN 1708 ‘B¢
\2-32382,« kD>

sowid (1} jeapdAy
Y¥3ldvay
_— 80-Z0WN009dY “|£

if
I
T

R = - - [

/ owjd {}) juajdiy
31V 1d TINNYHD

T0-ZO0WNBOZdY 'z

‘qlyout 9-/+99 :anb.oy
seow|d (g} jvo|dgy
HEBYOOLrLLBYN HIHSVM ‘0% _
YSZ-PNY 1708 ‘vz

\ / Q140U g-/+99 anbioy
———  eauqd (1) juoydAy

HEIYODBPLLSYN HIHSVM "0z
VIC-YNY 1108 "vye

Figure 8. C-2 Side View, BMS GCA Installation

)
—
©
o
©
o
>
®
=
=
2
o6
74
@
2 a
538
&
o o
e5
@ <
o

760.967 1313 (fax)

760.967.1333 (phone)

Oceanside, CA. 92054




INSTALLATION MANUAL

AERO PACIFIC MODEL AP206UM02 BELLY U

TILITY MOUNT

Manual Part Number AP206UMO02-MM
8/15/2010 Rev. A

SYNNILNV

HO3L '4™M / DHIN a¥VMHOd

‘qi-youj g-/+9g :anbioy

‘q-youy g-/+4g :enbioy spoafd {p) (89|d4)
seou|d () |8o]dKy rEV0MZEN 1NN "S2
PNPBOIZER LNN ‘OF (z) HZEPOCBYLIGYN HIHSYM 12 HOZL 4'H | DHIW 'HALIVAY
(z) MZEPODBPLLEYN HAHSYM 1T 1-p0BASYN 1708 L€ — {eieUIL)|E) ATEWIASSY 81-Z0N009dY

Yo-¥YNY 1108 '6E — ¥L-ZOWNO09dY LY

aom|d (}) |90d Ay \ 1 )
WYY TYHILY - - sdeqd (1) |eoyd Ay

LO-ZOWNB0ZdY '} RS g A1 1d TINNYHD

\. Z0-ZOWNIOZAY T
o

¥

{AINO ¥3LAYQVY ¥I-ZONN008dY)

‘qiyouy g-/+98 18nbio}

aouid (})yeodhy
—————————  {EYOIZSW LNN 92
(z) HZLYOOBYLLEYN HIHSYM 12
8L-b089SVYN L1708 '8¢

Figure 9. Side View, MRC / RF Tech Installation

Page 16

1407 S. Coast Highway

Aero Pacific

760.967.1213 (fax)

760.967.1333 (phone)

Oceanside, CA. 92054




INSTALLATION MANUAL
AERO PACIFIC MODEL AP206UMO02 BELLY UTILITY MOUNT
Manual Part Number AP206UM02-MM
8/15/2010 Rev. A

8L-LOWNO0dY L I VIQ3W vHLON ORI ENE
0Z-10WNC0adY

IVEWID BI1HAS 81 WYDEIM
SE-E0INN00YdY YOSN8 (HOIMAC0D) 8Y0T

. JAerdepy ayy o) Juswidinbg Bujyoene £1-LOWN00SdY IYAWID (3.2 13x1d} 942 SNOVY HOILATOd
uaym Jo ‘Junow Arewpd eyj o) sieydepy Bujyoene usym Z1-C0MN003aY TVERID (331438 03¢ NIAT) 09 743 318YLE HO3LA0d
jusweBeBue jo yydep juejapyns pue yyBuej 1joq y00.1100

L-Z0WNocedY
fJtiea 0y AousBe Bupeysu) ey jo Ayqisuodsel ey S|},

Q0d HIALBYWANS WOINN
$0-tonNooedy 831438 aodoxX3 ¥van
90-Z20WN00edY 00d TYNH3LX T SIWTY DIVEOW
80-Z0NN00PdY

@04H3dNG rdB BWILSAE N

a3dIND3IY ¥ALdVAY INIWLIND3
'GI-4oU) 9-j+98 tenbioy
weowid {y) |eojdAy
FerOLZBWN LNN 3T

{2) HZTrOOBHLLEYN MIHEYM 1T — €-0 M0 ‘-0 '}-0 SONIMVYA NI A3.L0I1d3A LON FTaVIIVAY SHILdVaY

[poynbey se 10) 8-y0BRBYN 1108 €1

L CREGREREEL]
{aauino3ay 8v) Hardvay

lelnmowjnueil
juawdinbe Aq pepjjoede se tenbio)

=
[ Ui ot Hi sooujd (p) |eo1dAy
i i - HAYNLOVANNYW INIWAINDI AR
__——— 0aId4NE OGNV OF1403d8 9¥

.au A AUVMOUVH INIWHOVLLY +

CELTT ‘_:.v jeojdAy \ 1 *_

WHY vy ——
10-Z0WNB0ZdY )

& /lmnﬁ%,_%
z0-20WN90ZAY 2 AAVYMHO A4
Z‘

760.967.1313 (fax)

Page 17

Figure 10. C-4 Side view, Adaptors & Direct Mounts
760.967.1333 (phone)

1407 S. Coast Highway
Oceanside, CA. 92054

Aero Pacific



INSTALLATION MANUAL
AERO PACIFIC MODEL AP206UMO02 BELLY UTILITY MOUNT

'q1-yauy 9-/+9g ‘enbioy

. seomd (y} ojdAy
EPOLZSW LNN 92
(2) HEOYOOBPILBYN HAHSYM '0Z
(peJinbeJ 99} (XX)-¥08BEYN LTOE 00

qryau] g/, wnpEpy (UoRnes
‘gi-ynuj g-/+5¢ tenbio}

.'SB)e|d ||RI18A0( JBMOT]

pue Jeddn Jo Jeydepy ey o) Juswdinbg Bujyoene uaym

10 ‘1ejdepy 8y} 0} sele|d jlejeao( Jo Junot Asewpid ay) o3

sleydepy 10 s8e)8|d ||e}aroq Jemo] Jo Jeddn Bujyosepe ueym

juswefBeBue jo yjdep Jueisyyns pue yjBue| jjoq Joeiion
Kpea oy AoueBe Bujjeysuj ey) jo Ajligqisuodsel ey 8| 3,

‘INIWAIND3 014103d8 OL QIHOLVIN
HALdVYAY HOZ -0 ONIMYYHO NO LHVHO 3368 "0311V1ENI
ONIZE LNIWJING3 01410348 HO4 QIXINDIY 8V HILJVAY

1eanjowjnusw Juewdinba Aq pejjjoeds se :enbioy

=
=
(%]
o
s YAHNLOVANNYM LNINJIND3 AG
- seaeld () juo|dhy e ety G314103dB 8Y FHYMOHVH INIWHOVLLY
©w YESF008Y LI 8YN HIHBYM 0T HH t Ll HH
= == YOIHPNY 1708 “cb _ A4 i o L
o =
[$83
mv.. o soed (1) |eodAy
oo ecs ATEWIBEY JWVTO / Jivid ‘qi-yau} g-/+9@ :enbuoy
E O TVLIAOC HIMO) i) i saouid () je21d k)
= i21 ATEWNISEY TN L00dY 9P T — ¥ Er0IZ8W LNN '92
Z W ) (2} HZEPODBYLLEVN HAHSYM 'I2
B 31¥1d 1IV13A00 ¥3ddn _ 6-¥0898YN L1108 't}
ts mpaz:vza_qﬂ/ _
o 7 e
5 - . = o
= ’ 13 b memnes con i s )
3]
P 1
eavjd (1) jeoydsy oorjd (3) |eajdAy h ey
WYY 1 ¥ ——— 31¥1d TANNYHO
—?Nciﬂ.ﬂw%&@ + \\\\\.@,. Z0-Z0WNB0ZdY 2 Qm<§~&0l
Ca—
v

Figure 11. C-5 Side View, Dovetail Plate

760967 1313 (fax)

Page 18

760.067.1333 (phone)

1407 S. Coast Highway
Qceanside, CA. 92054

Aero Pacific



INSTALLATION MANUAL
AERO PACIFIC MODEL AP206UM02 BELLY UTILITY MOUNT
Manual Part Number AP206UMO02-MM
8/15/2010 Rev. A

FASTENER TOBQUE REQUIREMENT PROCEDURE

and/or renstaliation of the AP208UMG2 mount or any parts thereof. Al torque valuss are stated in inch-pounds. The
importance of correct application of torque cannot be overemphasizad. Under-torque can result in unnecessary wear of
nuts and boits as well a8 to the parts they ars hoiding. Over-torque can bs equally damaging because of fallure of a boit or
nut from over stressing the thresded arees or damaging parts by overcompression resulting in structyral feilure. Some
torquas vaiues stipulsted on the Crawings are non-standard. The torque values stipulsted must be used.

1. Always uss a csfibraied torque wranch.

2. If possibla, awsys usa torque wrench on nut end of fastanar asaambly.

3. De nat lubricate thresds prior to torque application. Threads must be clean and dry on both the boit and the nut. Apply
a smooth even puil when applying torque pressurs. If chattering or jerking motion occurs during final torque, back off
and re~orque.

4. On seif locking nuts, run nut down near contact with the washer or bearing surface and check “friction drag torqua”
required to tum the nut (or bolt if going into hidden saif<ocking nut piats). If “friction drag torgue” is less than the
minimum listed baiow, the nut (or hidden ssif locking nut piats) is not to be used. Minimum allowshis “friction drag
torque” velues are listad by size balow. Bolts and Nuts should ba torquad to the valuss listed beiow. Thess values DO
NOT inciude “fricion drag torque”. Add recommandad torqus to friction drag torque to get FINAL TORQUE.

S. Re-usa of saif locking nuts is not recommended. Minimum “friction drag torque” values are Hsted . below. Under no
circumstancs shouid any nut or boit combination testing -a fricion drag torque loss than the limits axpressed below be
used for flight Nuts or bolts sxhibiting corrosion which has penestrated the outsr pisted coxting should be repiaced.

NUTS
MINIMUM FRICTION
TEM PART NUMBER DESCRIPTION ~ DRAG TORQUE({inch-pounds)
25. MS210434 NUT, LOCKING (METAL), 1/4 15
26. MS21044N8 NUT, LOCKING (NYLON), 12 20
Z7. MS21043-5 NUT, LOCKING (METAL), &/16 15
27. MSZ1044NS5 (altemate) NUT, LOCKING (NYLON), 5116 15
BOLTS RECOMMENDED TORQUE
) (inch-pounds)
10. ANB-14A BOLT 12X20 150+/-5
11. ANB-12A BOLT 12X20 150+/-8
12. NASS8B04-7 BOLT 1/4X28 85+/-5
13. NASS8B04-9 BOLT 1/4X28 85+/-5
14. NASB804-14 BOLT 1/4X28 85+/-5
15. AN3-GA BOLT 38X 32 25+/-5
16. ANS-12A BOLT 5M8X24 130+/-5
17. NASE804-23 BOLT 1/4X28 85+1-5
18. NASS804-20 BOLT 1/4X28 ' 85+/-5

BOLT HEAD MARKINGS Spacifications raquire that most bolts which are madae to conform with stendard drawings
be idantified by a spedific maridng on the boit head. Shown hare are the markings of sample boits. The initisis such as
"RM™ and "REBM" identify the manufacturer of the boit. AN boit heads do not dispizy size (diemeter) or length. NAS boit
heads indicate bolt size (diameter) and length.

AN3-{length), AN4-{langth), ANS-{length)

Figure 12. T, Torque Requirements

Aero Pacific Page 19

1407 S. Coast Highway
Oceanside, CA. 92054 760.967.1333 (phone) 760.967.1313 (fax)



INSTALLATION MANUAL

'uofje||ejsul 4o} ZG'EL) "YLS je 88j0y

“eip 0§z Buns|xe pue 06’66 'V.LS 0ziiIn Aew peojhed pajuno-pin 'y _
JyBlem pespUaApe sieinjoejnuel wody Aea SNOILYINOTYI YO NOLLYTIVLSNI
g B1SU] 03 OL HOYd Q3HDIIM 38 LSNW ANV 08'86 NOILYLS LY HOVLLY
Aew juBlem |BNOY * M, @N|BA BujwIBlap 0} UORE]| . LHVHO SIHL NI Q31811 LON SHILdVaV J18VTIVAY MIHLO 11V
Jjopd yuewdinbg peojAed 1nok yBlem AjjesjsAyd jsnus noa °g
‘M., @NEA SE LEUD 6U) U] pesseldxe Juswidinbg peoifed : QI 1IVLSNI
843 40 JyBlom 10} ydeoxe 839]dLIOD BJB YBYD B U] SBNjRA IV 'Z 00° O >> LN3NdIND3
- ‘pejieysuj Juewidinbe jje 4o} souejeq pue 0666 AOVOTAY
mrnu JuBlem sujwie)ep O} UOjjeLLICUf 10 YB] 8y} & HeyD eyj asn '} B
o 8 9 188JON SUIANTLSV HLIM
= E B . . A . S31Y1d 1ivLIA0Q
22 I z oY RRERS Pk ATBINISSY 20NN 100dY
W 2 o 2 g10WNL00dY
U mO —M <
== o _M B I
s £y  9F 8 g SHANILSVA
2 85 mv 5 000 0665 "8105°¢ ONY HO3L 4M / Dun
bl 5z M £ m o HOLdVAY v1-Z0WN009dY
..I..___._ = <= M a Q _m - _
w = I < aq & i}
2 g %3
mng < a o 2 ‘7082 SHADVAS LNOHLIM
88 2 ¢ 85 z & 000 0666
S<q 2 gz gz 5 £ SHIANILSVL ONY
o 5 2 °@ [ : : SHIOVS HLIM 31v1d
= Qa £% E 4« g10§°¢
o o H3AIdS 90-20WN00dY
RED
o 5o g : : . A1ENASSY
<zw 00’0 beieuk CL INNOW ZOWN0Zd ¥
- =
B - e : TIvhaLyT NOILVIS
W - - - — 1 NOLLYOOT SSYIA LHOIEM | NOILJI¥OS3a W31l
= - - _—
Q m . % V.IVQA NOILVLINdWOD FONYIVE ANV LHOIEM
b=
C —
< ]
- HILdOOIT3H
o o 1-880Z ‘8902
o '1-¥90Z '¥90Z '90Z 1138
w \
<

Figure 13. W-1 Weight & Balance, B206, 206A-1, 206B, 206B-1

Page 20

Aero Pacific

760.967.1313 (fax)

760.967.1333 (phone)

1407 S. Coast Highway
Qceanside, CA. 92054




INSTALLATION MANUAL

760.967.1313 (fax)

Page 21

760.967.1333 (phone)

) . i "SNOILYINDTIVD HO4 NOILYTIVLENI
. Z8'LEL 'VLS jB 880y "BIp Ol HOIHd GIHOIIM 38 LSNW ANV 02'F¥2) NOILYLS LV HOVLLY
02 Bupisixe pue 06'86 VLS 0ziijn Aew peojhed pejunow-pIN ‘v LHVHD SIHL NI 031817 LON $¥31dYaY 319V 1IVAY HIHLO 11V
JyBiem pasjuaApe siainioejnuey wody Alea
few yBrem |BN3oY ', AL, BNJBA BUlWIIBIAD O} UO|je|jejsul 0} : A3 TIYLSNI
Jopd juewidinbg peojhed snok yBlem AjjeatsAyd 3snw nop g . Vel \/> INFNINE3
.M., 8NjeA sB HeY) o) u} pessesdxe Jusuidinbg peojhed 0Z'¥zh avOAvd
W ay) jo JybBlam Jo} ydaoxa ejajdwos sie HeEYD BY] Ul SanjeA ||y 'z
w. " ‘pajie)su) juswidinba |je 10) 8dueleq pue SHANILSVH HLIM
1yBiam sujuLIB)ep O} UO|JRWIOLUL 10} 38| BY} Je MeyD ay) asn 'L _ . , : S3.LV1d MVLIA00
s B N0 UEPE ayoge ATGWISSY Z0WNH00dY
W < aLeNi00dY
= m :S8JON —
= m E8 8 = SH3NILSVA
=25 ue _"_.,_x,,_ S 000 0z'vzlk ‘47105°¢€ ANV HOIL 4" / OUiN
> N iz E B - YO LdYay ¥ 1-Z0NN00adY
2 | M <LE M m o E o H ©
i 2 B 2:8 a7 £8 .
0o < g” g8 g8 g ‘81082 SYIOVS LNOHLIM
NN £y Fxz Tz £z : :
2k 3 SE 580 g2 ko RER s SHINTLSYS ONY
S5.F §6 XES& 38 LS 9706°¢ SHAOVAS HLIM 31V d
g 8o il tah b <h i H3A1dS 90-Z0WN008dY
SEQ
=iy . : : ATBINISSY
<z 0 000 oz'kel 81000}
3% < ANNOW ZOWNY0ZdY
og o — ds WYILYY  NOLLYLS B
nMu = SO _ # NOILYO07 SSVYIN LHOIEM | NOLLdIHOS3a WAL
u L
(SI= ) =
E W B 5 _ VIVO NOILVYLNAWOD FONYTVE ONY LHOIFM
O
< L]
o) ¥3LdOON3H i
m =3 L0 '¥-1902
< L €-7180Z "1-71802 180Z 1139 N

S \

Figure 14. W-2 Weight & Balance B206L, 206L-1, 206L-3, 206L-4, 407

1407 S. Coast Highway
Oceanside. CA. 92054

Aero Pacific



INSTALLATION MANUAL
AERO PACIFIC MODEL AP206UM02 BELLY UTILITY MOUNT

Manual Part Number AP206UM02-MM

8/15/2010 Rev. A

dNMOVLS 3ONVHI 0L MOd FLVSNIdWOD OL QFLSNIY 38 AVIN HIONZT ¥aNILSvd

¥ L0¥ lleg WANIKNTY '"H3IHSYM HEIFOOBFELSYN ‘ar
i 207 lieg 11o8 79-¥0BBSVYN ‘ay
‘9 0¥ lieg HIAHSYM HEBEODBYLISYN Fid
b 0¥ lleg 1108 VHHBNY oy
i3 L0y lleg HIldVAVv 13NovHg LdV TZ-ZOWNY0ZLY ‘o
‘Kesy Jod "Hp Altqeo)ddy uopdjioseqg laquini ued wey|

a3anNIONI ANV a3dINDAY SL¥Vd TVNOLLIaaV
‘ uopeajjoede o} MNN pue 8)joE ||8 ueyH]L ejdEpy 183 9BIE YV TZ-ZOWNB0ZTdY wid
ep|BU| 8PBRIY} HBSY| ||0I|j8H HO WONOY JoU SB0P J|Oq JO YUBYS aine ag vV LLHENY }og JHIM AL34VS pus ueiyByy g
‘Aieegeoeu e Ajuo waysem Yyouj Z/| een pue K)Bnus sjjoq aesyy ueyb)y) 18a)) a1ey jenfy
TT-ZOWNNBOZAY wd 1eydepy jayorlg Yy U) 88|oy |eao (g) ey) u| Juewisn|e 8LI0S OBJE 8] 8J8Y ] "Jueunenfe
pue Bujords Jo} s10YSEA HEHBODEFLLISYN 88 "PRID|dap S© BIBLSEA PUR L LHRNY OB (IB)su] °g
5 ‘pejojdep 88 8jjoq Z9-$08BBYN
(¥} m wey) eswjded pue (BF-p0BBSYN) ®400)8 488D Yy Bupieixe wod} g3j0q () plemio) saowey 'y
‘Kius8e00U 88 Y ||ejeQ O] 18j0y 'PeIRO|pU| SR eJempiey Hulsn 60-Z0WNYNZdY U/d jeuueys By
u] sejoy Bupunow sesiy ewss Bujsn uojjeso| ewes uj zz-Z0WNe0ZdY u/d 1eydepy 18)omig 1Y ||BISU| PEBIEUY) L
~B0"ZONNE0ZdY Ujd 18Y0BIE 1Y jIB}EUN JOU Op
1deaxe ' jenusyy uope)elsul et ul peroralp e8 (Y1BBELOYS OLS) IUNCK AN A1188 Z0WNB0ZdY BUY) Blqwessy 'z
‘PetElsu| )M LOMBLOPdY 01)100d 0Jey yiM ‘AU Loy [9pol ||eg Jo) ele |-y Bujmelg uo suofonlyeu| sesy )
‘pejjeisu; Apees|a Jou J| YIGE600ME DLS 1Y feords Youj oML LONELOPLY IEISY '}

14 ONIMVYQA HO4 NOILLYWYOLNI NV SNOILONYLSNI

soeyd (}) jeojd/y
WHY TyHELY -
VO-ZOWNBOZAY b

seonjd (z) |eajdA)
KOO8 LNNOW
E0-ZOWN90EdY

LNIOd LNIWHOVLLY
H3aldvav D‘z«. avoiAvd

‘Bujoeds joj AipssenaU 89 8I3UREAL

HESBOOBYLLSYN (p) 0} dnasn
uoyjaoo; v|Yy) flojepusw
Joysep (1) wnuwiuw

TR+

aoe|d (1) |eaidfy M
H3ldvay 13MOVHE Ldv
T -Z0WNN90ZdY "9p

woryd (1) (9ojdiy
TIONY TYHRLY
80-ZOWNLOYAY '8

SNOILVOOT HIHSVYM JLON

Y T1ivi3d

‘oi-y2au| g-/+0g} enhio}
eoujd (}) 1eojdAy
(¥-€) HEIBOOBY LLSYN HIHSYM

ViLHENY L1068 °

"HTONY TVHELYT 40 JOVHENS
dO1 ONY 890078 HY390 LY
N33M138 J30V1d 38 LSNW

eog|d (}) |B2jdAy
TANNVHO LY
B0-ZOWNLOPJY '8

st et || T
i !

oA o sy o)

/ eoud (}) (8aldh
31V id TINNVYHD

T0-ZOWN90ZdY ‘2

seoed (z) jeadiy
— LINOVHE LNNOW
PO-ZOWNBOZAY ¥

I
I
1
[
T

soewune Ajjeq Lu.no.ur:m:

‘ql-ysuj g-/+98 :enbioj
asoeyd (¢} jeoidAy
FEPOLZSW LNON °

(£) HEQY0OBPLLSYN HIAHSVM 07

L-¥DIISVYN

9z

43

8ogd (}) |eaidhy
HILdVAY LINOVHE LAY -
7Z-Z0WNBOEdY '8

HEBPODBYLLSVN HAHEVM '0Z

¥ IVL3d 338

saoe|d

i
Jeinjorjnuell Yeinse ip) 1mojddy
Aq pejjjoede se isnbio) 1/3:2&3
seoed (p) |eodh} deysem ojoN
MEIP006Y L SYN HIHSVM €T NOILAVD

T9-F0998VYN 1708 '8}

SHMO0T8 Hv3ao_
14V ONLLSIX3

LO-LOMTEL0VdY N/d

d430VdS HON! 00°Z ¥V3d

HEBPOOBPLESYN HIHEVYM ‘€2

‘e
-1

Figure 15. R-1 Side View B 407 Only

Page 22

Aero Pacific

1407 S. Coast Highway

760.967.1313 (fax)

760.967,1333 (phone)

QOceanside, CA. 92054



FRONT VIEW
PERTVETER AND HOLES

PRODUCTION

POCKETS

E'E——a 13 | 3.13 7 )J
| ' e :
! : R1.00
\ 1.‘51 ¢ 1 I‘Fij m T I_'T [
: SN " ;!; = ;!‘ﬁ%mal
L7 % T ’} L, Ai rJ AR Y I M 4
origin 1 | | [
4.9 .38 - J l
B.01 =
L 9.3
8.7 '
FRONT VIEW

i~ __;ﬁ_____j),

NOTES:

1. Perform all fabricating and/or dimensional inspections prior to

application of any surface treatments.

2. Penetrant inspect as per Aero Pacific Penetrant Inspection

Process APDO1.

3. Remove surface sheen as per Aero Pacific Surface Treatment

Process AP00OS5.

4. Anodize finish as per MIL-A-8525F Type Il Class 2 Black.

{ IAP206UMO2-01A 1931x2.5wxlorRecr BAR | (061 AL, QQA-200/8 Tes1
QUANTITY PART NUMBER DESCRIPTION MATERIAL MATERIAL SPEC. |HEAT TREAT
UNLESS OTHERWISE DRA DATE:
SPECIFIED: Wikl AERO PACIFIC
TOLERANCES ON: S i 7 i OCEANSIDE, CA. USA.
2 PL DECIMALS +/-_,03 mﬁﬁ% DRAWING TI1E
3 PLDECIMALS +/-_.010 X
ANGLES /- T LATERAL. ARM
AP206GUMOZ ASSY, :RO“LCE"STONS :}'W STRAIGHT
NEXT ASSEMBLY USED ON Surface roughness  T/RRD, f'“;g’/"m";m DRAWING NUMBER
DRAWING CODE: BELL GRBA.MCT | Remove sharp edges .015 max. 20/1% 20602-01A
APPLICATION TOLERANCES SIGNATURES | REV. Ngw | PAGE| of3




